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Test Report Declaration

Guangzhou Havit Technology Co., LTD.

ROOM 1307, 13F, PHASE 2 B,C BUILDING OF POLY WORLD
TRADE CENTER,NO. 1000, XINGANG EAST ROAD, HAIZHU
510000, GUANGDONG China

Guangzhou Havit Technology Co., LTD.

ROOM 1307, 13F, PHASE 2 B,C BUILDING OF POLY WORLD
TRADE CENTER,NO. 1000, XINGANG EAST ROAD, HAIZHU
510000, GUANGDONG China

Wireless charger

GT-Y414, VWC-002-DS-6, HV-W68, HV-W68A, W3009, W3010,
W3008, W3011

(Note: These samples are same except model name and appearance color. So we
prepare GT-Y414 for test only.)

n.a.

Measurement Procedure Used:

FCC CFR47 Part 15 Subpart C Section 15.207 and 15.209

ANSI C63.10: 2013

The device described above is tested by Shenzhen Accurate Technology Co., Ltd. to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C limits both radiated and conducted emissions. The
measurement results are contained in this test report and Shenzhen Accurate Technology Co.,
Ltd. is assumed full responsibility for the accuracy and completeness of these measurements.
Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant with

the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part

without written approval of Shenzhen Accurate Technology Co., Ltd.

Date of Test :

Date of Report :

Prepared by :

Approved & Authorized Signer :

FCC ID: 2A161VWC002DS6

Nov. 23-Dec. 04, 2020
Dec. 04, 2020

(Bob Wang, Engineer)

Cmﬁu

( Candy Li, RF Engineer )

Shenzhen Accurate Technology Co., Ltd
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1. TEST RESULTS SUMMARY
Test Items Test Standard Test Results
Power Line Conducted Emission FCC Part 15.207 Pass
Radiated Emission FCC Part 15.209 Pass

FCC ID: 2A161VWC002DS6

Shenzhen Accurate Technology Co., Ltd



2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Report No.: RDG201028100-00

Product Name Wireless charger
Frequency : 110-205kHz
Modulation Type : ASK
Type of Antenna Coil Antenna
Rating Input: DC 5V/2A; DC 9V/2A; DC 12V/1.67A
Output: DC 5V/1A; DC 9V/0.83A;
DC 9V/1.12A; DC 9V/1.67A
Antenna Gain : 0dBi

2.2.Special Accessory and Auxiliary Equipment

Page 5 of 25

Manufact Description Model Serial Number
urer
Unknown | Wireless Load Unknown WirelessLoad01
Input: AC 120-24V; 50/60Hz
Output: DC 5V/3A;
Adapter DC 9V/2A: HNFCQC3024UU | Unknown
DC 12V/2A

FCC ID: 2A161VWC002DS6

Shenzhen Accurate Technology Co., Ltd
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2.3.Description of Test Facility

EMC Lab

Name of Firm
Site Location

Recognition of accreditation by Federal Communications
Commission (FCC)

The Designation Number is CN1189

The Registration Number is 708358

Listed by Innovation, Science and Economic Development
Canada (ISEDC)
The Registration Number is 5077A-2

Accredited by China National Accreditation Service for
Conformity Assessment (CNAS)
The Registration Number is CNAS L3193

Accredited by American Association for Laboratory
Accreditation (A2LA)
The Certificate Number is 4297.01

Shenzhen Accurate Technology Co., Ltd

1/F., Building A, Changyuan New Material Port, Science &
Industry Park, Nanshan District, Shenzhen, Guangdong, P.R.
China

2.4.Measurement Uncertainty

Conducted emission expanded uncertainty . U=2.72dB, k=2
(Mains ports, 9kHz-30MHz)
Radiated emission expanded uncertainty : U=2.66dB, k=2

(9kHz-30MHz)

Radiated emission expanded uncertainty . U=4.28dB, k=2

(30MHz-1000MHz)

FCC ID: 2A161VWC002DS6

Shenzhen Accurate Technology Co., Ltd
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3. MEASURING DEVICE AND TEST EQUIPMENT

Conducted Emissions Test/ RF Conducted Test

Item |Equipment Manufacturer Model No. [Serial No. Last Cal. Cal.
Interval

1. Test Receiver Rohde & Schwarz |ESCS30 100307 Jan.04, 2020 |1 Year
2. L.I.S.N. Schwarzbeck NSLK8126 |8126431 Jan.04, 2020 |1 Year
3. Pulse Limiter Rohde & Schwarz |ESH3-Z2 100305 Jan.04, 2020 |1 Year
4. 50Q Coaxial Switch  |Anritsu Corp MP59B 6200283936 |[Jan.04,2020 |1 Year
5 RF Coaxial Cable Schwarzbeck N-2m No.2 Jan. 04,2020 |1 Year
Conducted Emission Measurement Software: ES-K1 V1.71

Radiated Emissions Test

Kind of Manufacturer Type S/N Calibrated Calibrated
equipment dates until

Test Receiver Rohde&Schwarz ESR 101817 Jan. 04, 2020 Jan. 03, 2021
Pre-Amplifier Agilent 8447D 294A10619 | Jan. 04,2020 | Jan. 03, 2021
LOOP SCHWARZBECK | FMZB1516 1516131 Jan. 05, 2020 Jan. 04, 2021
ANTENNA

Bilog Antenna Schwarzbeck VULB9163 9163-323 Jan. 05, 2020 Jan. 04, 2021
RF Coaxial Schwarzbeck N-5m No.1 Jan. 04, 2020 Jan. 03, 2021
Cable

RF Coaxial Schwarzbeck N-1m No.6 Jan. 04, 2020 Jan. 03, 2021
Cable

RF Coaxial SUHNER N-6m No.10 Jan. 04, 2020 Jan. 03, 2021
Cable

RF Coaxial SUHNER N-0.5m No.15 Jan. 04, 2020 Jan. 03, 2021
Cable

Radiated Test Software: EZ EMC V1.1.4.2

* Statement of Traceability: Shenzhen Accurate Technology Co., Ltd. attests that all calibrations have been performed in
accordance to requirements that traceable to National Primary Standards and International System of Units (SI).

FCC ID: 2AI61VWC002D S5 Shenzhen Accurate Technology Co., Ltd
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4. POWER LINE CONDUCTED MEASUREMENT

4.1.Block Diagram of Test Setup

Test Receiver

AC Mains

L L.ISN

(EUT: Wireless charger)

Adapter LOAD

EUT

4.2 Power Line Conducted Emission Measurement Limits

Frequency Limit dB(uV)

(MHz) Quasi-peak Level Average Level
0.15 - 0.50 66.0 —56.0 * 56.0 —46.0 *
0.50 - 5.00 56.0 46.0
5.00 - 30.00 60.0 50.0

NOTEI1: The lower limit shall apply at the transition frequencies.
NOTE?2: The limit decreases linearly with the logarithm of the frequency in the range
0.15MHz to 0.50MHz.

4.3.Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission Measurement
to meet the commission requirement and operating regulations in a manner, which tends
to maximize its emission characteristics in a normal application.

4.4.0Operating Condition of EUT
4.4.1. Setup the EUT and simulator as shown as Section 4.1.
4.4.2. Turn on the power of all equipment.

4.4.3. Let the EUT work in test mode and measure it.

FCC ID: 2AI61VWC002D S5 Shenzhen Accurate Technology Co., Ltd
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4.5.Test Procedure

The EUT is put on the plane 0.1 m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find out
the maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed according
to ANSI C63.10: 2013 on Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

4.6.Data Sample

Freque | QuasiP | Averag | Transd | QuasiPe | Averag | QuasiP | Averag | QuasiPe | Average | Remark

ncy eak e ucer ak e eak e ak Margin (Pass/Fail)
(MHz) | Level Level value Result Result | Limit Limit Margin (dB)
(dBuv) | (dBuv) | (dB) (dBuv) | (dBuv) | (dBuv) | (dBuv) | (dB)

XXX 294 18.3 11.1 40.5 29.4 56.0 56.0 15.5 16.6 Pass

Transducer value = Insertion loss of LISN + Cable Loss
Result = Quasi-peak Level/Average Level + Transducer value
Limit = Limit stated in standard

Calculation Formula:

Margin = Limit — Reading level value — Transducer value

4.7.Power Line Conducted Emission Measurement Results

PASS.
Test Lab: Shielding room

The frequency range from 150kHz to 30MHz is checked.
Emissions attenuated more than 20 dB below the permissible value are not reported.

The spectral diagrams are attached as below.

FCC ID: 2AI61VWC002D S5 Shenzhen Accurate Technology Co., Ltd
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Mode 1: Input: DC 5V/1A

Level [dBuV]
80
70
60
50
40
30

20
b LN ALY A RS LA !
| | | | | | | | | | | | | | | | | | | |
0 | | | | | | | | | | | | | | | | | | | 1
150k 300k 400k 600k 800k 1M 2M 3M 4M  5M 6M 8M  10M 20M 30M
Frequency [Hz]
x x = MES B-1124-10 fin
+ + +MES B-1124-10 fin2
MES B-1124-10 pre
MES B-1124-10 pre2
LIM FCC 15.205 V QP Voltage QP
LIM FCC 15.205 v AV Voltage AV
MEASUREMENT RESULT: "B—1124—1Q_fin"
11/24/2020 11:11AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.205000 42.60 10.4 63 20.8 QP L1 GND
0.735000 45.20 10.5 56 10.8 QF L1 GND
1.615000 46.40 10.6 56 9.6 QP L1 GND
2.790000 44 .90 10.7 56 11.1 QF L1 GND
6.760000 43.60 10.8 60 l6.4 QP L1 GND
17.785000 44.70 10.9 60 15.3 QP L1 GND
MEASUREMENT RESULT: "B—1124—1Q_fin2"
11/24/2020 11:11AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.270000 32.00 10.4 51 19.1 AV L1 GND
0.735000 41.90 10.5 46 4.1 AV L1 GND
1.615000 43.50 10.6 46 2.5 AV L1 GND
2.790000 42.00 10.7 46 4.0 AV L1 GND
6.760000 41.60 10.8 50 8.4 AV L1 GND
18.670000 42.00 10.9 50 8.0 AV L1 GND

FCC ID: 2A161VWC002DS6 Shenzhen Accurate Technology Co., Ltd
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Level [dBpV]
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Frequency [Hz]

%= % 2 MES. B-1124-9 fin
+ + +MES B-1124-9 fin2
MES B-1124-9 pre
MES B-1124-9 pre2
LIM FCC 15.205 V QP Voltage QP
. TM FCC 15.205 V AV Voltage AV

MEASUREMENT RESULT: "B-1124-9 fin"

11/24/2020 11:06AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.265000 39.50 10.4 61 21.8 QP N GND
0.735000 48.90 10.5 56 7.1 QP N GND
1.615000 50.30 10.6 56 5.7 QP N GND
2.790000 49.30 10.7 56 6.7 QP N GND
7.640000 47.40 10.8 60 12.6 QP N GND
16.750000 44.40 10.9 60 15.6 QP N GND

MEASUREMENT RESULT: "B-1124-9 fin2"

11/24/2020 11:06AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBpv dB
0.735000 44.40 10.5 46 1.6 AV N GND
1.615000 45.90 10.6 46 0.1 AV N GND
2.790000 44,80 10.7 46 1.2 AV N GND
7.640000 43.90 10.8 50 6.1 AV N GND
17.485000 37.80 10.9 50 12.2 AV N GND

FCC ID: 2A161VWC002DS6 Shenzhen Accurate Technology Co., Ltd
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Mode 2: Input: DC 9V/1.67A

Level [dBpV]
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Frequency [Hz]
x % % MES B=-1124-7 Fin
+ + + MES B-1124-7 fin2
MES B-1124-7 pre
MES B-1124-7 pre2
LIM FCC 15.205 V QP Voltage QP
. TM FCC 15.205 V AV Voltage AV

MEASUREMENT RESULT: "B-1124-7 fin"

11/24/2020 10:56AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuV dB dBuv dB
0.165000 ATTO 10.4 65 17.5 QP L1 GND
0.545000 42.90 105 56 1341 @B Ll GND
1.960000 38.40 10.6 56 17.6 QB Ll GND
4.550000 40.80 i 56 15.2 QB Ll GND
8.850000 45.00 16G.8 60 15.0 @B Tl GND
17.695000 43.50 109 60 16.0 QB iz GND
MEASUREMENT RESULT: ”B—1124—Z_fin2"
11/24/2020 10:56AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuVv dB dBuv dB
0.160000 33.60 10.4 56 21.8 AV Ll GND
0.630000 30.00 10,.5 46 16.0 AV Ll GND
2.020000 32.770 10.6 46 13.3 AV Ll GND
4.550000 38.70 10..77 46 7.3 AV L1 GND
8.850000 43.20 10.8 50 6.8 AV L1 GND
18.205000 42.10 10..:9 50 7.9 AV Ll GND

FCC ID: 2A161VWC002DS6 Shenzhen Accurate Technology Co., Ltd
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Level [dBpV]
80____T _____ r-—-—-r—-——-"T7T- " r-T- T T - T T T T T © I I I E R I i S B R | |
7] S e S A R l
60 A G SO S S Gl S S ! 1
50,‘—3-(__J‘_____ ‘ _ 1 __1l__L_1_1_-d_________ 4 R . | : : : : : : :
sl -4 A PNTIVANE PP o A 8 '"rr"- LR o |
, e | w WWM ["[f' ‘
0 TATTE T TN L -1 - l Vl kil m‘ [l "lh' i
| | | \
| _ an (I LAY T YT e L ______® !
2 N s N
-2 - A A N g4 - i |- T
| | | | | | | | | | | | | | | | | | | |
D | | 1 | | | 1 | 1 | 1 | 1 | | | 1 | 1 1
150k 300k 400k 600k 800k 1M 2M 3M 4M  S5M 6M 8M 10M 20M 30M
Frequency [Hz]
x x ¥ MES B-1124-8 fin
+ + +MES B-1124-8 fin2
MES B-1124-8 pre
MES B-1124-8 pre2
LIM FCC 15.205 V QF Voltage QP
LIM FCC 15.205 V AV Voltage AV
MEASUREMENT RESULT: "B-1124-8 fin"
11/24/2020 11:00AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.165000 47.90 10.4 65 17.3 QP N GND
0.525000 43.90 10.5 56 12.1 QP N GND
1.640000 42 .60 10.6 56 13.4 QP N GND
2.280000 42.00 10.7 56 14.0 QP N GND
8.850000 47.30 10.8 60 12.7 QP N GND
17.950000 45.20 10.9 60 14.8 QP N GND
MEASUREMENT RESULT: "B—1124—3_fin2"
11/24/2020 11:00AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.160000 32.50 10.4 56 23.0 AV N GND
0.630000 31.30 10.5 46 14.7 AV N GND
1.770000 34.20 10.6 46 11.8 AV N GND
4.550000 39.70 10.7 46 6.3 AV N GND
8.850000 44.00 10.8 50 6.0 AV N GND
18.205000 42.30 10.9 50 7.7 AV N GND

FCC ID: 2A161VWC002DS6 Shenzhen Accurate Technology Co., Ltd
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Mode 3: Input: DC 12V/1.67A

Level [dBuV]
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Frequency [Hz]
¥ x MES B-1124-11 fin
+ + +MES B-1124-11 fin2
MES B-1124-11 pre
MES B-1124-11 preZ
LIM FcCC 15.205 V QP Voltage QP
LIM FCC 15.205 V AV Voltage AV

MEASUREMENT RESULT: "B-1124-11 fin"

11/24/2020 11:15AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.155000 45.80 10.4 66 19.9 QP L1 GND
0.545000 27...00 10,8 56 9.0 QP L1 GND
1.860000 37..70 10.6 56 18.3 QP L1 GND
2.330000 36.30 10,7 56 19.7 QP L1 GND
9.270000 30.40 10.8 60 29.6 QP L1 GND
17.560000 41.40 10.9 60 18.6 QP L1 GND
MEASUREMENT RESULT: "B—1124—1;_fin2"
11/24/2020 11:15AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.345000 2780 1 Ois 49 21.3 AV L1 GND
0.810000 27430 10.6 46 18.7 AV L1 GND
1.510000 3190 10.6 46 14.1 AV L1 GND
4.650000 3770 10.7 46 8.3 AV L1 GND
9.270000 20.40 10.8 50 29.6 AV .1 GND
17.560000 34.50 180.9 50 15.5 AV L1 GND

FCC ID: 2A161VWC002DS6 Shenzhen Accurate Technology Co., Ltd
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Level [dBpV]
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Frequency [HZ]
®x ¥ ¥x MES B-1124-12 fin
+ + +MES B-1124-12 fin2
MES B-1124-12 pre
MES B-1124-12 preZ
LIM Fcc 15.205 V QF Voltage QP
- ], TM FCC 15.205 V AV Voltage AV
MEASUREMENT RESULT: "B—1124—12_fin”
11/24/2020 11:19AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpVv dB dBpVv dB
0.350000 42.30 10.5 59 16.7 QP N GND
0.555000 41.20 10.5 56 14.8 QP N GND
1.050000 40.20 10.6 56 15.8 QP N GND
4.900000 44,30 10.7 56 11.7 QP N GND
7.700000 46.00 10.8 60 14.0 QP N GND
16.390000 38.30 10.9 60 21.7 QP N GND
MEASUREMENT RESULT: "B-1124-12 fin2"
11/24/2020 11:19BM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpVv dB dBpVv dB
0.350000 30.00 10.5 49 19.0 AV N GND
0.815000 31.00 10.6 46 15.0 AV N GND
1.050000 31.80 10.6 46 14.2 AV N GND
4.,900000 38.40 10.7 46 7.6 AV N GND
9.300000 31.10 10.8 50 18.9 AV N GND
16.390000 30.20 10.9 50 19.8 AV N GND

FCC ID: 2A161VWC002DS6
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S. RADIATED EMISSION MEASUREMENT

5.1.Block Diagram of Test

5.1.1.Block diagram of connection between the EUT and simulators

AC Mains

T— LOAD

EUT

(EUT: Wireless charger)

5.1.2.Block diagram of test setup (In chamber)

(A)Radiated Emission Test Set-Up, Frequency below 30MHz

.: RDG201028100-00
Page 16 of 25

T

Turntable EUT 1~4m
Spectrum
Analyzer
| AN

Ground Plane

I

Coaxial Cable

(B)Radiated Emmssion Test Set-Up, Frequency 30-1000MHz

Turntable
Spectrum \ BT
Analyzer IU-Sm 4

] T
1m to 4m

l

I —— E—

éround Plane

Coaxial Cable

FCC ID: 2A161VWC002DS6
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5.2.Radiated Emission Limit {FCC part 15.209(a)}

= Field Strength
requency Limitation

Ln (uV/m) Dist (uV/m) (dBuV/m)
0.009 —0.490 | 2400/ F(KHz) [ 300m| 10000 * 2400/F(KHz) | 20log 2400/F(KHz) + 80
0.490 — 1.705 | 24000 / F(KHz)| 30m 100 * 24000/F(KHz) | 20log 24000/F(KHz) + 40

Field Strength Limitation at 3m Measurement Dist

1.705 - 30.00 30 30m 100* 30 20log 30 + 40
30.0-88.0 100 3m 100 20log 100
88.0-216.0 150 3m 150 20log 150
216.0 - 960.0 200 3m 200 20log 200
Above 960.0 500 3m 500 20log 500

For Example:
Limit: 2400/125=19.2uV/m@300m
Distance Correction Factor=40log(test distance/specific distance)

5.3.EUT Configuration on Measurement

The following equipments are installed on Radiated Emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

5.3.1.Wireless charger (EUT)
Model Number : GT-Y414

Manufacturer : Guangzhou Havit Technology Co., LTD.
5.4.0perating Condition of EUT
5.4.1. Setup the EUT and simulator as shown as Section 5.1.
5.4.2. Turn on the power of all equipment.

5.4.3. Let the EUT work in test mode and measure it.

FCC ID: 2AI61VWC002D S5 Shenzhen Accurate Technology Co., Ltd
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5.5.

FCC ID: 2A161VWC002DS6

Report No.: RDG201028100-00
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Test Procedure

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.10: 2013 on radiated
emission measurement.

From 9kHz to 30MHz at distance 3m The EUT was rotated a full revolution in order to
obtain the maximum value of the electric field intensity.

From 30MHz to 1000MHz at distance 3m The measuring antenna height varied between
1 and 4m and EUT was rotated a full revolution in order to obtain the maximum value of
the electric field intensity. The measurements were performed for both vertical and
horizontal antenna polarization.

The final measurement will be performed with an EMI Receiver set to Quasi Peak
detector for the frequency bands 9kHz to 90kHz and 110 to 490 kHz where an average
detector will be used according to Section 15.209(d)(2).

The final level, expressed in dBuV/m, is arrived at by taking the reading from the EMI
receiver(Level dBuV) and adding the antenna correction factor and cable loss
factor(Factor dB) to it. This result then has to be compared with the relevant FCC
limit.The resolution bandwidth during the measurement is as follows:

9kHz — 150kHz: ResBW:200Hz

150kHz — 30MHz: ResBW:9kHz

The bandwidth of the EMI test receiver is set at 120kHz from 30MHz to 1000MHz.

Shenzhen Accurate Technology Co., Ltd
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5.6.Data Sample

Report No.: RDG201028100-00

Frequency( | Reading Factor Result Limit Margin Remark
MHz) (dBuv) (dB/m) (dBuv/m) | (dBuv/m) | (dB)
XXX 49.83 -22.03 27.80 43.50 -15.70 QP

Frequency(MHz) = Emission frequency in MHz

Reading(dBuv) = Uncorrected Analyzer/Receiver reading

Factor (dB/m)= Antenna factor + Cable Loss — Amplifier gain
Result(dBuv/m) = Reading + Factor

Limit (dBuv/m)= Limit stated in standard

Margin (dB) = Result(dBpv/m) - Limit (dBpv/m)
Calculation Formula:

Margin(dB) = Result (dBpv/m)-Limit(dBuv/m)
Result(dBuv/m)= Reading(dBuv)+ Factor(dB/m)

Page 19 of 25

The “Margin” column of the following data tables indicates the degree of compliance with the applicable

limit.

FCC ID: 2A161VWC002DS6

For example, a margin of -7dB means the emission is 7dB below the limit.
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5.7.Radiated Emission Measurement Result

PASS.
Test Lab: 3m Anechoic chamber
We pretest all the mode and worst case (X) was recorded in the report.

Input: DC 5V/1A

Level [dBu\im]

M aM BM 10M 30M

x x x MES 12321L1_fin
MES 12321L1_pre
m——LIM FCC-147K RE(9K-30M) Voltage AV

MEASUREMENT RESULT: "12321L1 fin"

2020-12-4 11:2%

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz dBpv,/m de  depV/m dB cm deg
0.115600 67.50 20.1 106.3 3g.8 QP 105.0 0.00 X
0.495000 39.70 20.3 73.7 34.0 QP 105.0 0.00 X
0.575000 48.70 20.3 72.4 23.7 QP 105.0 0.00 X
1.665000 34.50 20.4 63.2 28.7 QP 105.0 0.00 X
3.580000 33.50 20.5 69.5 36.0 QP 105.0 0.00 X
11.910000 45.90 20.8 69.5 23.6 QP 105.0 0.00 X
15.165000 48.40 21.1 69.5 21.1 QP 105.0 0.00 X

Input: DC 9V/1.67A

Level [dBuVim]

Frequency [Hz]

x x x MES 12321L2 fin
MES 12321L2_pre
LIM FPCC-147K RE(SK-30M) Voltage AV

MEASUREMENT RESULT: "12321L2 fin"

2020-12-4 11:32
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz dBpV/m dB dBpV/m dB cm deg
0.116000 70.20 20.1 106.3 36.1 QP 105.0 0.00 X
0.350000 €5.30 20.2 96.7 31.4 QP 105.0 0.00 X
0.580000 57.70 20.3 72.3 14.6 QP 105.0 0.00 X
1.275000 40.70 20.4 65.5 24.8 QP 105.0 0.00 X
3.600000 36.70 20.5 69.5 3z2.8 QP 105.0 0.00 X

11.945000 40.50 20.8 69.5 29.0 QP 105.0 0.00 X
29.710000 45.90 21.9 69.5 23.8 QP 105.0 0.00 X

FCC ID: 2A161VWC002DS6 Shenzhen Accurate Technology Co., Ltd
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Input: DC 12V/1.67A

Level [dBpVim]

| | ; —
— —+ n— F-F
. | | | 1 [ i
: : : |l‘ “{""‘ = If" : LA [
1 1 1 1 1 e 1 1 1 1 [} 1 1 1
r 1 F 1 rTana- F 1 1 1=rrr 1 T Ly F 1 A 1 r 1
1 1 1 1 [ I B | 1 1 1 [ ] 1 1 1 1 1 [} 1 1 ]
ol I R . M ! L I )
9k 20k 30k 40k B0k 100k 200k 300K 500k 1M 2M M 4aMm &M 10M 30M
Frequency [Hz]
¥ x % MES 12321L_fin
MES 12221L_pre
—LIM FCC-147K RE(9K-30M) Voltage AV
MEASUREMENT RESULT: "12321L fin"
2020-12-4 11:23
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHzZ dBpv,/m dB dBpV/m dB cm deg
0.114400 68.00 20.1 106.4 3ig.4 QP 105.0 0.00 X
0.515000 38.50 20.3 73.4 34.9 QP 105.0 0.00 X
0.800000 45.20 20.3 69.5 24.3 QP 105.0 0.00 X
1.260000 40.70 20.4 65.6 24.9 QP 105.0 0.00 X
3.685000 34.40 20.5 69.5 35.1 QP 105.0 0.00 X
7.315000 56.00 20.6 69.5 13.5 QP 105.0 0.00 X
18.855000 32.10 21.4 69.5 37.4 QP 105.0 0.00 X

Part 15 Section 15.31(f)(2) (9kHz-30MHz)
Limit at 3m=Limit at 300m-40*1og(3(m)/300(m))
Limit at 3m=Limit at 30m-40*log(3(m)/30(m))

FCC ID: 2A161VWC002DS6 Shenzhen Accurate Technology Co., Ltd
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From 30MHz to 1000MHz
Mode 1: Input: DC 5V/1A

Report No.: RDG201028100-00
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Horizontal
70.0 dBuV/m
limit1: —_
FORN IS U OO OO O O 0 S S SR SO SO S .
50
40
30
20
10
0.0 | ! : : P
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHZ) | (@Buvim) | (dB) | (dBuvim) | (@Buvim) | (dB) |PEC | tem) | (weqy | Remerk
1 348028 3726 | -1476 | 2280 2000 |-17.50] QP
2 813740| 5003 | 2190 | 28.13 2000 |-1187] QP
3 100.4712| 4754 | -19.28 | 28.26 4350 |-15.24| QP
] 114.4197| 47.76 | -19.04 | 27.82 4350 |-1568| QP
5 2286173| 4880 | -18.00 | 30.80 26.00 |-1520] QP
B 2487319 5124 | 1756 | 3368 26.00 |-1232| QP
Vertical
70.0 dBuV/m
limit1: —_
60
50
40
30
20
10
0.0 : P : P
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | @Buvim) | (@B) | (dBuvim) |(@Buvim)| (@) |°%°°"| (em) | (aeg) | REma™
1 304246 4724 | -13.26 | 3308 | 4000 | -6.02| QP
2 341649 4957 | -1451 | 3506 | 4000 | -494| QP
3 722111| 5547 | -2473 | 3074 | 4000 | 928 QP
3 100.8248| 5330 | -19.34 | 33.96 | 4350 | 954| QP
5 112.8229| 5456 | -1980 | 3467 | 4350 | 883| QP
3 2246361| 4662 | -18.00 | 2853 | 4600 |-17.47] QP

Shenzhen Accurate Technology Co., Ltd
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Mode 2: Input: DC 9V/1.67A

Horizontal

Report No.: RDG201028100-00
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70.

60

50

40

30

20

0 dBuV/m

limit1:

30.000 40

50 60 70 80

400

500 600 700 1000.0 MHz

300
Freq. Reading | Factor Result Limit  [Margin Height | Degree
Neo | MHz) | (dBuvim)| (dB) | (dBuvim) |(@Buvim)| (@B) |Z%%%| (cm) [ (eg) | Remerk
1 33.9256 49.77 -14.43 35.34 40.00 -4.66 QP
2 39.0451 48.75 -16.69 32.06 40.00 -7.94 QP
3 761190 56.61 | 2426 | 3235 | 4000 | 765| QP
] 1004712 5556 | -19.28 | 3628 | 4350 | 7.22| QP
5 T12.8229| 5234 | -1989 | 3245 | 4350 |-11.05| QP
& 279.1785| 4871 | 1834 | 3037 | 4600 |-1563] OF
Vertical
70.0 dBuV/m
limit1: _—
60

50 60 70

80

300

500 600 700 1000.0 MHz

30.000 40 400
D Il I e e e
1 32.4109 40.64 -13.92 26.72 40.00 -13.28| QP
2 81.3740| 50.54 -21.90 28.64 40.00 |-11.36| QP
3 100.4712| 50.24 -19.28 3096 4350 |-12.54| QP
4 221.5010| 50.49 -18.23 32.26 46.00 |-13.74| QP
5 248.7319| 5277 -17.56 35.21 46.00 |-10.79| QP
6 396.8992| 41.15 -13.10 28.05 46.00 |-17.95| QP

Shenzhen Accurate Technology Co., Ltd
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Mode 3: Input: DC 12V/1.67A
Horizontal

Report No.: RDG201028100-00
Page 24 of 25

70,0  dBuV/m

60

limit1:

50 60 70

80

300

500 600 700 1000.0 MHz

30.000 40 400
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuvim) |(dBuvim) | (@B) |7 | (em) | (aeq) | Remark
7 324100| 3774 | -1392 | 2382 | 4000 |-16.18] QF
2 813740| 5047 | 2190 | 2857 | 4000 |-11.43| QP
3 T004712| 48.85 | -1928 | 2957 | 4350 |-13.93] QP
3 207.1968| 48.98 | 1873 | 3025 | 4350 |-13.25| oF
5 7207241] 5156 | 1829 | 3327 | 4600 |-12.73 oF
5 2487319 5247 | 1756 | 3491 | 4600 |-11.08] oF
Vertical

700  dBuV/m

50

40

30

20

limit1:

0.0 | H | |
30.000 ‘.U 50 60 70 éu :.SUU I‘UU 50" 600 700 '|U[‘||]AU MHz
No. (Twr:l') (ggisflprg) F(;cht;)r (d%i?/ljlr:w) (d[B.Ln\qf;tm) M(?srsg}m petecor | "G | (e | Remerk
7 300000] 4801 | -13.11 | 3490 | 4000 |-510| aP
2 34.0451| 4987 | 1448 | 3539 | 4000 | -461| QP
3 160558 4987 | 1866 | 3121 | 2000 | 878| OF
r 720763 5547 | 2468 | 3079 | 4000 | 621 QP
5 100.1788| 5557 | 1923 | 3634 | 4350 | 76| aF
5 7207241 5173 | 1826 | 3344 | 46.00 |-1256] QP
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6. ANTENNA REQUIREMENT

6.1.The Requirement

According to Section 15.203, an intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

6.2.Antenna Construction

Device is equipped with permanent attached coil antenna, which isn’t displaced by other
antenna. The max Antenna gain of EUT is 0dBi. Therefore, the equipment complies with
the antenna requirement of Section 15.203.

Antenna

wxxxx END OF REPORT ###%%
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